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UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

94202 r.Anuesck, yn. Wmugra, 4

Ten. : (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47

84202, Ukraine , Alchevsk , Schmidt str. 4,
Tel: (06442) 9-23-14
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3ABO/ICKON CEPTU®UKAT KAYECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

Dara

19
691 Date

12.04.04

CeuaeTenscTeso o NPpUeMOoYHbIX UCNbITAHUAX

Inspection certificate EN 10204/3.1.B

KoHTpakT Ne 2000-207/1ncT- 3aBoackom 3aka3 Ne 413
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MnayctpuaneHbiit Cotos [lonbacca ' (UCJ)
Ans upmsl "dydepko CA"

Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"

BaroH Ne 68466432 LOT 2

RW-car Ne
HanmmeHoBaHue ToBapa: ropsiyeKkataHblii CTanbHO| NUCT C CraHpapr:

oBpe3HbIMKU KpOMKaMU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A572/A572M
= edges ASTM A6/A6M
apka crtanu o,

GraF:ie of steel ASTM A572-50 nnockoctHocTb 50% ASTM A6/A6M

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocTosiHue nocTaBku: ropsiMeKaTaHbiv
Delivery condition: hot-rolled
Ne Homepa Homepa Pa3mepbi, MM Konuvectso TeopeTuyeckui
nosuy. | nnaeok napTui Dimensions, mm ToRapa, . __ 4 . BeS,TH
TonwwmHa tUupuHa OnvHa WwT/mecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
7 2322 4991 127 /2 2439 6096 1 1.482
7 2322 4992 12.7 2439 6096 2 2964
9 2322 5061 31.75 1829 6096 14 38.906V
9 322 5080 31.75 1829 6096 5 13.895
8 5081 254 1829 6096 1 2223 v
4
Total quantity (pcs): 23 59.470

Total theoretical weight (tn) :
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Beinnaseka :

MapTeHOBCKMi cnocob npov3BOACTBA.

Steelmaking process :

open hearth furnaces.

TN -~
3aBoackoit cepTu@ukaT kavecTsa Ne
Mill's quality certificate Ne

Homep Xumuueckuii coctas, % Chemical composition, %
nnasku C | Mn [ Si S | Pl Cr] NiJcu] AL]T NJ V Mo TiJ[As| No| B
Cast Ne X 100 X 1000 X 100 X 1000
2322 18 103 | 29 26 12 6 4 6 6 8 18 <20| 5 7 10 | 29
PE3YNbTATbl  UCMNbITAHUNA TEST RESULTS
WcnbiTaHue Ha pacTsikeHue W yaapHbid uarnb Tensile and impact test
Paamepsl 1=(j) OHeprus yaapa KU
obpasuya Ot6op obpasua Tem- | MNpe- | Npe- | OtHoc.| Cyxe- Impact energy
nepa- | aen aen nue |2=(j/sm?) YAapHas ssskocts KCU Warn6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npou- | Hewne 3=(%) Bonoknucras cocTasnaiowan
vene- | wecty | Hoctw Fibrous appearance
vonwwm- | wvpwn- | Mecto,| Han- | Mono- | Tanui 4= LZ?gﬁg:sTb
Ha Ha pasne | xenue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
. tion
test thick- | width, | Loca | Direc | Posi tem- stre~ Bend
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, |Llo*=50]| areaZ
%) c° Mpa | Mpa % % 3HaveHus Values
1 2 3 zn
4991 127 | 40 T +20 | 372 { 513 | 22.0
12.7 | 40 T +20 | 375 | 513 | 24.0
4992 12.7 | 40 T +20 | 390 | 547 | 22.5
127 | 40 T +20 | 392 | 557 | 22.0
5061 125 T +20 | 365 | 489 | 24.5*
125 T +20 | 370 | 494 | 25.0*
5080 |@125] T 1 -+20 | 379 | 521 | 27.0*
125 T +20 | 384 | 512 | 26.0*
5081 & 12.5 T +20 | 390 | 516 | 30.0*
212.5 T +20 | 382 | 512 | 25.0*
M B ef1aHo B YkpauHe, mapka cranu, pasmepbl, Ne nnaeku, Ne naptum, MEXICO, 0271, ToB. 3Hak komfuHaTa.
apkupoBka:
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test No, MEXICO, 0271, mark of the works.
KneimoBka: Ne nnasku, Mapka crany, T0B. 3Hak kombuHara 0271T( KIeAMO
Hard stamp: cast Ne_grade of steel, mark of the works 0271.R stamp

LipeTHas MapkupoBka:

Color marking:

04Ha KpacHas nosoca no 1o

ucra

one red strip on transversal edge of the plate. ‘

REVIEWED

25.04.2004
BV SURVEYOR
P.BIDNIK
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